N

@unb’t@

R —

PME-070410

PARTS BOOK

---*spsm B1254Secries

~SPS/D-B1 263Secries

Direct Drive, Electronlcally ’
Controlled Pattern Tackmg
Machme =

SUNSTAR MACHINERY CO., LTD

e fl—-aw. —




Organization of the Pattern Tacking SIM MODEL HE E{Z T 27| 7|Z F&

SPS /D - B12

® SunStar —
Pattern
System

@ Series
Negl= &8
B : Direct Drive Type (2B XZd)

@ Pattern Tacking Model Name
MEEZ Me1H
54 : 50x40mm
63 : 60x30mm

® Material Type
238
H : Heavy Weight Material (E22)
M: Medium Weight Material (2HI)

®

—0®

Hook Type
BL : Large Shuttle Hook
(oth NE B)

@ Option
gn7E
TH : Upper Thread
Holding Device
(An 2Y FX 22HH)

Feed Frame

Driven Type

ool =d¢

TSHA F2

20: Mono Lithic Feed Frame
(2HE Tmols =AY #5)

22 : Separately Driven Feed Frame
(22" mols =Y 75)

Pneumatic Type (Standard)
2| TI0IE ZY ASEA (EF)




SunStar

CONTENTS = X}
| | MachinePart- 21222
A. Arm, Bed & Machine Body Parts oo 0 ......................... Arm, Bed 2 Q[EHE A
B. Upper Shaft Mechanism ... @ ..................................................... INESy ]
C. Lower Shaft Mechanism ..., ] () s 5= A
D. Presser Foot Mechanism ..., @ .................................................. Ca=L I
E. Thread Release & Thread Tension Mechanism ... @ ,,,,,,,,,,,,,, Al =x7| gl Al Al XA TpH|
F. Wiper Mechanism ... (7], R — Qt0IH ZHA|
G. Thread Trimmer Mechanism ..., @ AR T
H. X-Y Mechanism ... @ .................................................... X-Y ZHA|
I. Feed MechaniSm ..., ) R oOIE A
J. Lubrication Mechanism ..., @. ..................................................... 29 oA
K. Table & Thread Stand oo @ HOE 2 AT ZHA|
L. ACCESSOIMES oo @ ............................................. OHMIAIZ] ZHA|

M. Control Box MeChanisim - eeveeeemeeeie @ ........................................ FEE HIA Ty
N. Operation Unit Mechanisim oo @ .......................................... SMHYI0|M BHA|
O_ Pedal Mecharusm ........................................................... @ .................................................... J_L‘”L_‘I' :I_|.7:”
P, Cable Unlt ............................................................. @ ............................................ ;_HO' = J—||;|_7:”
1| | Pneumatic Type - ALY
Q. Air Control Mechanism ................................................... @ ............................................ 0‘”0‘{ X‘“O‘I J—||;|_74|
R. Air Control MechaniSm oo, @ ............................................ o] ®O| ZHA|
[ V| Option Parts - &AMt
S. Upper Thread Holding Device(Option) -------..vvoe a@Q QUM =9 XX|(SM)
T. Option PAtS -+ voveemeemeemeoe e @ ..................................................... SN o
U. Exclusive Parts for SPS/B-B1263 - @ ....................... SPS/B-B1263 M2EZ |
V. Feed Plate LiSt ..., @ ............................................. T|O| =T ZHA|
= MAK= Parts BookQZ HAZULEZ HIw=Z AHE SJHELIC

This is a parts book. It cannot be used as a manual.




A Arm, Bed

Arm, Bed &

"OQO

Machine Body Parts
N

O p-104

m—37,38,39,40




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
A-1 GP-010955-05 Arm okt 1
A-2 GP-007003-07 Bed L= 1
A-3 01S006S-306H Brand Mark(Face Plate) A% v (WdR) 1
A-4 01-007A-1254 Face Plate w3t 1
A-5 01-008M-1254 Face Plate Gasket iR | 1
A-6 SC-A174-4122 Serew(11/64” n=40) gt 10
A-7 01-110R-1230 Rubber Cap for Face Plate w15 1
A-8 Caution Sticker A1 ~ElA 1
A-9 01-011A-120H Take-up Lever Cover A7 A 1
A-10 $S5-0528-1230 Serew(9/64” n=40) i 1
A-11 GP-017251-00 Bed Cover(L) W& 7 () 1
A-12 01-014M-1254 Bed Cover Gasket(L) e AW shaA () 1
A-13 SC-0543-2302 Screw(11/64” n=40) A 10
A-13-1| 40-004W-1600 Washer A 1
A-14 GP-017252-00 Bed Cover(R) W T A (%) 1
A-15 | 01-017M-1254 Bed Cover Gasket(R) WlT A Fh2A($) 1
A-16 44S061S-306H 0il Tank Rubber Cap 29 #a 1Fu 1
A-17 01-127A-1230 Thread Guide with Three Holes AT Aol (=) 1Set
A-19 | 01-003C-250B Thread Guide(L) Akl () 1
A-20 SC-0529-1230 Screw(9/64” n=40) A 3
A-21 01-030C-1230 Thread Guide(R) Al ($) 1
A-22 01-075C-120H Arm Thread Guide opgh Achl Aol (2) 1
A-23 11-017S8-7500 Nut(9/64” n=40) HE 1
A-24 01-028C-120H Thread Guide(L) Ak (3) 1
A-25 01S037S-306H Silicon Tank Ass'y AYE F4 da(z) 1Set
A-26 01S038S-306H HA Silicon Tank AYE F4 92 1
A-27 01S039S-306H HA Silicon Oil Window A +3 1
A-28 | 01S040S-306H HA | Silicon Felt e EE 1 A
A-29 GP-013053-00 HA Felt for Silicon Oil Supply APE Ff B3 E] 1
A-30 SC-0164-2700 HA Screw (M5xP=0.8) A 1
A-31 01S064S-306H Brand Mark AE vha 2
A-32 | 04-104R-1230 Arm Upper Part Rubber Cap obgt A% L A 3
A-33 01-042R-640L Needle Bar Rubber Cap s 2E oA 2
A-34 | 01-007R-8130 Rubber Cap(L) T FubA () 3
A-35 | 01-007R-8130 Rubber Cap(S) TFupA (&) 6
A-36 | 01-073R-120H Bed Rubber W 1% 1
A-37 01-070M-1254 Model Sticker(HA-20) 29 2eA-3E&(LAY =7 1
A-38 01-071M-1254 HA-20 | Model Sticker(MA-20) 29 2gA-9uH&(9AY =57) 1
A-39 01-072M-1254 MA-20 | Model Sticker(HA-22) 2 2EA-ZEL(RYY w24 1
A-40 | 01-073M-1254 HA-22 | Model Sticker(MA-22) 2Y 2e7-Qutg (28 =74 1
A-41 01-009R-2700 MA-22 | Cable Holder Aol &1 (6N) 3
A-42 01-051A-1254 Top Cover 317 1
A-43 41-101A-120H Bobbin Winder Ass'y A7 (%) 1Set
A-44 41S001S-306H Bobbin Winder Base A7) el 1
A-45 41-005A-120H Bobbin Winder Shaft A7 FE% 1
A-46 415006S-306H Bobbin Winder A7 A% &4 1
A-47 SC-0104-5607 Serew(11/64” n=40) i 2
A-48 41S008S-306H Bobbin Winder Action Ring A7 AEd 1 A-43
A-49 41S009S-306H Bobbin Winder Shaft Rubber Ring A7 +8%F 173 1
A-50 | 41S010S-306H Bobbin Winder Lever A7 A 1
A-51 41S011S-306H Bobbin Winder Adjusting Plate A7 243 1
A-52 SC-0130-1230 Screw(1/8” n=40) A 1

Note : HA—Pneumatic Heavy Material(Z%4] F&&
MA—Pneumatic Medium Material (&4 €t




Arm, Bed &
Arm, Bed & @

O p-104

m—37,38,39,40




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
A-53 06011SW-306H Washer 9}A 1
A-54 41S013S-306H Bobbin Winder Lever Shaft Az He = 1
A-55 41S014S-306H Bobbin Winder Adjusting Cam A7 24 7 1
A-56 | 02004SC-4113 Secrew (M4 X P0.7) A 1
A-57 | 04-009C-3710 E-Ring($5) E-3(244 5) 2
A-58 41S017S-306H Bobbin Winder Action Plate A7ty AEg 1 A3
A-59 41-018A-120H Bobbin Winder Action Body AZE7) ZEA) 1
A-60 | 40-007W-1600 Washer R 2
A-61 415021S-306H Bobbin Winder Spring A7 AA Az 1
A-62 41S5022S-306H Bobbin Stopper BHl 2EY 1
A-63 | 41S023S-306H Screw A 5
A-64 | 41S024S-306H Bobbin Stand Byl 2"c 1
A-65 415025S-306H Bobbin Winder Mes A7 & 1
A-66 SC-0120-1230 Screw(1/8” n=40) A 2
A-67 415027S-306H Thread Tension Adjusting Ass’y A7 ARE 228 A2) (=) 1Set
A-68 41S028S-306H Thread Tension Adjusting Shaft A7 AAE 24 % 1
A-69 | 41S026S-306H Thread Guide Plate Achy # 1
A-70 | 40-108A-1306 Thread Tension Disk Achy FA 2
A-T1 GP-003213-00 Thread Tension Spring AR 24 Az 1
A-72 40-804W-1230 Thread Tension Spring Stopper ARE 24 228 ~EYH 1 A6T
A-73 | 40-024A-1230 Spring Cover 2zl A 1
A-74 40-204A-2350 Thread Tension Nut A%d 24 A JE 1
A-75 SN-0121-7400 Nut(15/64” n=28) A%Y 24 % JE 1
A-76 | 01-044R-1230 Rubber Cap(M) LN (%) 1
A-T7 Safety Plate Ass'y A H(2) 1Set
A-78 01-028A-5030 Safety Plate oHA % 1
A-79 01S045S-306H Safety Plate Bracket QHA g wEAl 1
A-80 01S046S-306H Safety Plate Holder A & 1
A-81 01S047S-306H Safety Plate Hinge Screw b gk gha 1
A-82 SN-0101-1600 Nut(3/16” n=28) YE 3 A-T7
A-83 06-051W-7400 Washer 9FA 1
A-84 01S050S-306H Safety Plate Spring A Az 1
A-85 | 01S051S-306H Safety Plate Spring Hook g 2z Ao 1
A-86 SN-0119-1230 Nut(3/16” n=28) yE 1
A-87 | 01-038A-120D Motor Cover 2EI A 1
A-88 SC-0498-3710 Screw(11/64” n=40) Apa 4
A-89 10-020W-2700 Washer %A 4
A-90 01-075A-1254 Needle Plate Support Cover A A7 A 1
A-91 01S104S-306H Screw A3 AA AW FA 10
A-92 01S110S-306H Washer A3 AA AW %A 2
A-93 01S108S-306H Needle Plate Support Cover Bracket A A7 Av Bl A 2
A-94 SC-0497-1230 Screw A AR AW vl Ava 2
A-95 01S107S-306H Washer A3 AA AW B 9A 2
A-96 01-082A-1254 Needle Plate Support Cover Bracket(L) A AA A vl g 1
A-97 SC-0497-1230 Screw A 4
A-98 | 01S107S-306H Washer 94 4
A-99 01-085A-1254 Needle Plate Support Cover Bracket(R) AR AA A B 97 6
A-100 | 01S013S-306H Left Cover #2 Ay 1
A-101 015014S-306H Left Cover Gasket #Z A 7t2A 1
A-102 SC-0543-2302 Fixing Screw 32 Av 2344 4
A-103 | 01-092M-1254 Film for Needle Plate Support Cover A AA AW 2Y L& 1
A-104 | GP-002958 BL Sticker(BL) 2 HE % 2E]7 1
A-105 | GP-002108-00 Safety Switch obA 2914 1
A-106 | 03071SC-A001 Screw(M3 X L15) b 2914 A M3XL15) 2
A-107 | 08112SN-A001 Nut(M3) M 294 YE(M3) 2
A-108 GP-006543-00 Safety Switch Bracket A 294 BA 1
A-109 | SC-A174-1230 Screw(11/64” n=40) okl 2912 mebl fuab(11/64" n=40) 2
A-110 | 10-020W-2700 Washer SR 2912 mepl Ak 9A 2

MA—Pneumatic Medium Material (&%
BL—Large Shuttle Hook(2v] 4 & 3



Upper Shaft Mechanism

Ny




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
B-1 02-001A-1254 Upper Shaft Az 1
B-2 GP-024158-00 Link Cam EER 1
B-3 02S003S-306H Link Cam Washer 23 A oA 1
B-4 SC-0035-2500 Screw AE A 1
B-5 SC-0150-2500 Screw Bz 1
B-6 SC-0183-2700 Screw A7) b 1
B-7 08S001P-306H Thread Take-Up Lever Ass y(H) AR (2)-35¢ 1Set
B-8 08S002P-306H Thread Take-Up Lever(H) AN -2E & 1
B-9 08S003P-306H Needle Bar Crank(H) wE ad3-354 1
B-10 085004P-306H Thread Take-Up Lever Crank A7) aga 1
B-11 08S005S-306H Needle Bearing Yol 5 ozl 1
B-12 08S006S-306H Needle Bearing Yol & o] 1
B-13 | 085007S-306H Needle Bar Crank Rod v 293 2E 1 B
B-14 08S008S-306H Screw A 1
B-15 SC-0317-2700 Screw(15/64” n=28) A 1
B-16 08S010S-306H Needle Bar Holder v 7ol 1
B-17 08S011S-306H Screw A4 1
B-18 08S012S-306H Thread Take-Up Crank Shaft A7 a¥3a % 1
B-19 SC-0317-2700 Screw(15/64” n=28) 4 3344k 3
B-20 04S201S-306H Needle Bar A=l 1
B-21 04S102S-306H Needle Bar Bushing(U) s AA 1
B-22 SC-0164-2700 Screw(11/64” n=40) A 3
B-23 045204S-306H Needle Bar Bushing(L) vhsd] s 1
B-24 04S106S-306H Needle Bar Guide Block vhsd ol &9 1
B-25 04S007S-306H HA Thread Guide for Needle Bar(H) s Aohy-3&5 4 1
B-26 04S008S-306H MA Thread Guide for Needle Bar(M) vhso Aokl -dukg 1
B-27 SC-A131-4522 Screw vy 7Y 1
B-28 - HA Needle(DPX17 #23) s 1
B-29 - MA Needle(DPX17 #14) s 1
B-30 - MA Needle(DPX17 #19) v 1
B-31 025107S-306H Upper Shaft Bushing(F) A& A 1A 1
B-32 02S009S-306H Bobbin Winder Driving Wheel AR F5 ¥ 1
B-33 10-017S-8579 Screw A 2
B-34 02S111S-306H Upper Shaft Bushing(M) 2% F A 1
B-35 02-121A-1230 Upper Shaft Collar A% ste} 1
B-36 SC-B308-5607 Screw(15/64” n=28) A% ke AvdA 2
B-37 255001S-306H Hand Pulley Gear “A” HPTEF 7)o A" 1
B-38 SC-A308-4517 Screw LA YAH(15/64” n=28) 4
B-39 255002S-306H Hand Pulley Gear “B” AT Eg 7)o “B” 1
B-40 02-031A-1254 Hand Pulley Bushing gy 54 1
B-41 SC-0317-2700 Screw A VAH(15/64" n=28) 1
B-42 02-082A-1254 Hand Pulley Shaft dcge 1
B-43 25S007S-306H Hand Pulley Roller PcEe 289 1
B-44 255006S-306H Hand Pulley Roller Hinge Pin A Eeg 229 whAt 1
B-45 255008S-306H Spring Pin (44, L=10) 2z 9 1
B-46 255011S-306H Hand Pulley Spring gy Az 1
B-47 255004S-306H Hand Pulley U=k 1
B-48 255012S-306H Screw A= Fak 1
B-49 02-016A-120D Upper Shaft Bearing (R) A% % w0l (6302ZZ NR) 1
B-50 02-023R-120D Spacer O-Ring(P15) 25 0|4 07 1
B-51 02-017A-120D Coupling ALY 1
B-52 08-037SC-120D Screw HUAH(M6Xx1.0 L=8) 4
B-53 02-119A-120D Main Motor Z2Z g 1
B-54 02-020S-120D Screw A (M5%0.8 L=25) 4
B-55 07-011W-1230 Spring Washer £z A ($5) 4
B-56 10-020W-2700 Washer 394 (45) 4

Note : HA—Pneumatic Heavy Material(Z 4] & &
MA—Pneumatic Medium Material (& %4




Lower Shaft Mechanism

otE




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
C-1 AS-003752-00 Lower Shaft Ass'y (=) 1Set
C-2 GP-013203-00 Lower Shaft & 1
C-3 GP-010180-01 Lower Shaft Gear 3% 7o) 1
C-4 PN-000215-00 Taper Pin Hlols I 1
C-5 SC-0164-2700 Screw(11/64” n=40) 1t 4
C-6 07S006S-306H Lower Shaft Rear Bushing 3% 3 1A 1
c-7 07S007S-306H Needle Bearing(KT8110) Yol & ulojg 2
C-8 07S008S-306H Thrust Washer EH2E 94 1
c-9 10S114S-306H Lower Shaft Collar % het 1
C-10 07S111S-306H Crank Rod aga gc 1
c-11 SC-0179-3710 Screw(11/64” n=40) 1t 2
C-12 07S013S-306H Crank Rod Hinge Screw aYa £ whyat 1
c-13 SN-0116-3400 Nut(1/4” n=40) YE 1
C-14 07S115S-306H Oscillator Shaft oAdoEH % 1
c-15 SC-A308-4517 Screw(15/64” n=28) b 2
C-16 07S117S-306H Oscillator Shaft Collar(L) oAdolE % () 1
c-17 075019S-306H Oscillator A d o] E 1
c-18 075020S-306H Washer A 1
C-19 43-009C-1600 E-Ring E-8(3%74 9) 1
C-20 07S122S-306H Oscillator Shaft Collar(R) oAdolE % (%) 1
c-21 07-023A-120H Bobbin Case Ass’y BHl Alo]A(2) 1Set
C-22 07-224A-120H Bobbin Byl 1
c-23 07-021A-120H HA Shuttle Race Ring(HA) HE dol& Y-38% 1
C-24 07-022A-120M MA Shuttle Race Ring(MA) HE dlol& -gukg 1
C-25 07-128A-120H HA Shuttle(HA) HE-FEE 1
C-26 07-129A-120M MA Shuttle(MA) AE-Yukg 1
c-27 07-030A-120H Shuttle Driver AE cilolH 1
C-28 07S033S-306H Screw(M5 X P0.8) A4 1
C-29 07S132S-306H Shuttle(L) AE(k) 1
C-30 SC-0150-2500 Screw(15/64” n=28) Hupak 1
C-31 SC-0525-5300 Screw(11/64” n=40) b 1
C-32 07S0355-306H Shuttle Race Adjusting Shaft AE gols 24 % 1
C-33 07S107S-306H Needle Roller Bearing s ¢ dlojg 1
C-34 07S038S-306H Shuttle Bearing Washer AE wo]E 94 1
C-35 GP-018265-01 H M Plate for Separating Upper Thread ooooo 1
C-36 SC-A121-4122 Screw(3/32” n=56) b 2
C-37 075042S-306H Inner Hook Presser Shaft Ass'y & Jlup 2B EH(R) 2Set
C-38 06-033M-3800 E-Ring E-3 (%7 3) 2
C-39 07S046S-306H Inner Hook Spring & Jbul o4y AxE 2
C-40 07S047S-306H Hook Cover Ass'y Z Aw(2) 1Set
C-41 07S051S-306H Hook Cover Plate Spring A 3 A axzE A 1
C-42 07S0525-306H Hook Cover Plate Spring B 3 A % 228 B 1
C-43 07S050S-306H Spring Pin(¢2x 19.8) 22z 3 1
C-44 SC-0543-2302 Screw(11/64” n=40) b 1
C-46 09S116S-306H Oscillator O-Ring S A g olE 0-8 1
C-47 075023S-306H BL Bobbin Case Ass’y(BL) 2ol Alo]a(2w] HE £ 4) 1Set
C-48 07S026S-306H BL Bobbin(BL) a2 HE 54) 1
C-49 07S027S-306H BL Shuttle Race Ring(BL) AEd o2 (2w HE &) 1
C-50 075028S-306H HBL Shuttle(HBL) AE(FE 20 HE 28 1
C-51 075029S-306H MBL Shuttle(MBL) AE(Yu 2ol AE 2 8) 1
C-52 07S030S-306H BL Shuttle Driver(BL) AE ctol¥ (2w AE T¢) 1

Note : HA—Pneumatic Heavy Material(Z 4] & &
MA—Pneumatic Medium Material (& %4

BL—Large Shuttle Hook(2u] A& Z&
HBL—Heavy Material & Large Shuttle Hook(& & 2u] A& & &
MBL—Medium Material & Large Shuttle Hook(¥ ¥t 2v] HE &

)

)
€)




=
R,
C
©
<
O
()
=
-+
o
o
L
| .
)
0
0
()
| .
o

= Y|




SunStar

Ref. No. Parts No. Note Name of Parts = o Q ty | Assembly No.
D-1 12-100A-1254 Presser Solenoid Ass'y L £HlkolE(XR) 1Set
D-2 07-011W-1230 Washer 2z 9bA 4
D-3 SC-A174-4122 Serew(11/64” n=40) Ak 4
D-4 05S004S-306H Solenoid Pin £dolE 3 1
D-5 05S005S-306H Grip Ring a7 = (zA45) 2
D-6 05S047S-306H Washer L2u z2H ok 9lA 1
D-6-1 09-034W-7400 Washer 9kA 1
D-7 05S007S-306H Lifting Link C 28 gz C 1
D-8 05S008S-306H Lifting Link C Hinge Screw 8 83 ¢ AA gyA 1
D-9 055009S-306H Lifting Link C Hinge Stud <8 @83 C AR 2HE 1
D-10 05S010S-306H Lifting Link B 2% 8Wa B 1
D-11 05S011S-306H Lifting Link B Shaft 28 g3 B AAZ 1
D-12 SC-0497-1230 Screw (3/16” n=32) BRI 1
D-13 05S013S-306H Lifting Link B Shaft Collar <3 23 B AA % stg 1
D-14 SC-0164-2700 Screw (M5 p=0.8) TG A 2
D-14-1 | SC-0512-1230 Screw(11/64” n=40) IR 2
D-15 SW-0126-9012 Washer oA 1
D-16 05S016S-306H Radial Bearing(F687ZZ) | o] g 1
D-17 05S017S-306H Lifting Link B Roller 2% 83 B 2¢d 1
D-18 05S019S-306H Lifting Link B Hinge Screw % 83 B 2¢8 w4 2
D-19 SN-0115-7400 Nut(3/16” n=32) HE 2
D-20 055028S-306H Lifting Link B Spring Hinge Screw 28 23 B £z thiig 1
D-21 05S027S-306H Lifting Link B Spring 2% 83 B A ~x=3 1
D-22 055029S-306H Spring Hook 228 Aol 1
D-23 055020S-306H Lifting Link A <3 #¥3 A 1
D-24 055021S-306H Lifting Link A Hinge Shaft <9 #¥3 A IAF 1
D-26 SC-0164-2700 Serew(M5 p=0.8) 2 YA 1
D-27 05S024S-306H Bearing(686) ]| o] & 1
D-28 05S030S-306H Presser Solenoid Stopper EFH £dolE AEY 1
D-29 05S033S-306H Stopper Spring 2EY AxZE 1
D-30 SC-0202-5050 Screw(3/16” n=28) Ak 2
D-31 10-020W-2700 Washer oA 2
D-32 05S034S-306H Presser Cam Lgu e A 1
D-33 SC-A308-4517 Screw(1/4” n=40) I YA 2
D-34 05S136S-306H presser Cam Connection Rod E=2u 2 A £ 1
D-35 05S037S-306H Presser Fork Crank =g x5 FYH 1
D-36 SC-0183-2700 Screw(15/64” n=28) BRI 1
D-37 055039S-306H Presser Cam Connection Rod Pin EFu X ) A 2T o3 1
D-38 04-009C-3710 E-Ring E ¥ (£%745) 2
D-39 055041S-306H Presser Shaft Bushing A =5 TEF A A 1
D-40 055042S-306H Presser Shaft Bushing B =7 +5%F #4 B 1
D-41 05S143S-306H Presser Shaft R FEZ 1
D-42 05S044S-306H Presser Adjusting Arm LFu 2H olg 1
D-43 §C-0317-2700 Screw(15/64” n=28) IR A 1
D-44 05S046S-306H Presser Adjusting Arm Nut =2u 24 ofd YE 1
D-45 GP-023632-00 Presser Adjusting Arm Hinge Screw L2k 24 o}t whya 1
D-46 055149S-306H Presser Link L ] 2
D-47 GP-023633-00 Presser Link Hinge Screw E2u 8lF sl 3
D-48 05S053S-306H Presser Driving Link L2u o g 1
D-49 05S5054S-306H Presser Driving Link Hinge Screw =2 % wg 14 whyatb 1
D-50 10S114S-306H Presser Driving Link Collar =g 9% 8 ghe) 1
D-51 05S051S-306H Position Link 94 "= 1
D-52 05S052S-306H Position Link Hinge Screw A "Wa x4 whiak 1
D-53 SC-0339-1230 Presser Adjusting Screw ot 24 YAt 1
D-54 05-002C-2500 Nut for Presser Adjusting Screw dd 24 YA FYE 1
D-55 055062S-306H Presser Adjusting Bar ot x4 ¥ 1
D-56 055061S-306H Presser Adjusting Spring od 24 ~Axzg 1
D-57 05-101A-1230 Presser Bar FE 1
D-58 055063S-306H Presser Bar Holder U ol 1
D-59 05S157S-306H Presser Bar Bushing FE A 1
D-60 SC-0164-2700 Screw(M5) I YA 1
D-61 09A003S-811H Presser Foot =FuH(A) 1
D-63 SC-0157-1230 Screw(9/64” n=40) Ak 1
D-64 05S075S-306H Position Link Stopper 92 43 ~EH 1
D-65 055076S-306H Position Link Stopper Spring 2 @3 289 Az 1
D-66 05S077S-306H Position Link Stopper Bracket 2 ga 2gy B 1
D-67 SC-0500-7400 Screw(15/64” n=28) Ak 2
D-68 055079S-306H Position Link Stopper Rubber 9% @Wa 29 1% 2
D-69 SN-0116-3400 Nut(11/4” n=40) HE 1
D-70 SC-0169-1600 Screw Es 1
D-71 205075S-306H Washer 944 1




Thread Release & Thread Tension Mechanism
A=) 9 A A XA Y

E ‘. 7

|
|
E18 ‘
|
|

w(@ O

E-141 TN E-9
\
\E10 1
- E12

l
E13 ‘
I
I

*w




SunStar

Ref. No.| Parts No. Note Name of Parts = =] Q’ ty |Assembly No.
E-1 40-040A-120H HA Thread Tension Adjusting Ass y(HA) ARE 243 A (2)-F 584 1Set
E-2 40S002S-306H Thread Tension Adjusting Body AR 24 A FA 1
E-3 40S003S-306H Thread Tension Adjusting Shaft AR 24 AA F 1
E-4 40-604S-1230 Screw(9/64” n=40) A 2
E-5 408005S-306H HA Thread Take-Up Spring(HA) A7 ~228-2E 4 1
E-6 40S006S-306G MA Thread Take-Up Spring(MA) A7 ~AzE]-gukg 1
E-7 40-204A-1230 Thread Guide Disk Akl Al 4
E-8 40-304A-1230 Presser Plate for E-7 Aok HA wE3 1
E-9 40S009S-306H Spring Cover 2z AW 1
E-10 40S010S-306H HA Thread Tension Adjusting Spring(HA) AR 24 AzZ8]-558% 1
E-11 40-333G-123A MA Thread Tension Adjusting Spring(MA) ARE 24 ~x3)-gut g 1
E-12 40-804W-1230 Spring Stopper 2z A&y 2
E-13 | 40-204A-2350 Thread Adjusting Nut Adzd A2 ve 1
E-14 10S006S-306H Screw(M6) Huat 1
E-15 AS-002639-00 Second Thread Tension Adjusting Ass’y Bz Az4 AX(x) 1Set
E-16 GP-008767-01 Second Thread Tension Adjusting Shaft Bz AzA AA% 1
E-17 4050195-306H Second Thread Tension Adjusting Spring Bz A oh HA &2=¥ 1
E-18 40-704S-1230 Second Thread Adjusting Nut Bz Az4 A2 YE 1
E-20 40S023S-306H Thread Release Link A 537 g2 1
E-21 405024S-306H Thread Release Link Hinge Screw A 27 83 A 1
E-22 40-025A-120H Thread Release Connecting Rod A 537 dARC 1
E-23 40S026S-306H Hinge Screw A for E-22 A 537 dAFE A A 1
E-24 SN-0111-1600 Nut(3/16” n=28) HE 1
E-25 | 40S028S-306H Hinge Screw B for E-22 4 537 dARE thid B 1
E-26 06-051W-7400 Washer 9}A 1
E-27 40-030C-120H Thread Release Stopper A 537 28 1
E-28 SC-0193-4122 Screw(3/16” n=28) oAb 2
E-29 40-032C-120H Thread Release Adjusting Plate(A) A 27 243(A) 1
E-30 40-033C-120H Thread Release Adjusting Plate(B) A L37) 24 3(B) 1
E-31 40S033S-306H Thread Release Return Spring A 537 g 2238 1
E-32 01S104S-306H Screw(11/64” n=28) At 1
E-33 018107S-306H Washer shA 1
E-34 GP-021534-00 Thread Release Shaft A 537 & 1
E-35 SC-0352-7400 Screw(3/16” n=28) AR 1
E-36 40-039C-120H Thread Release Bar A 537 A58 1
E-37 | GP-019602-00 Hinge Screw for E-36 4 537 A58 A 1
E-38 40S044S-306H Thread Release Bar Guide A 537 A5E A 1
E-39 SC-0528-1230 Screw(9/64” n=40) HuAt 2
E-41 40-040A-120M MA Thread Tension Adjusting Ass’y(MA) AR 24 A2 (z)-44H¢ 1Set
E-42 07-011W-1230 Spring Washer A28 94 2
E-43 SN-0101-7400 Nut HE 1

Note : HA—Pneumatic Heavy Material(&}+4]
MA—Pneumatic Medium Material (&%



I Wiper Mechanism

QLOITH ZHAH




SunStar

Ref. No.| Parts No. Note Name of Parts = =] Q’ ty |Assembly No.
F-1 11S036S-306H Wiper On/Off Switch Ass'y opol#] 2HF 292 (%) 1Set
F-2 09A004S-811H Wiper Cover stolz| AW 1
F-3 SC-0543-2302 Screw(11/64” n=40) b 7
F-4 GP-023016-00 Wiper Base SfolH o] A 1
F-5 SC-A174-4122 Screw(11/64” n=40) A 2
F-6 09A001S-811H Wiper Solenoid Ass'y sol7| £#liolr(R) 1
F-7 SN-0101-1600 Nut(11/64” n=40) HE 2
F-8 GP-025533-00 Wiper Crank Sfol¥ YA 1
F-9 07S033S-306H Screw(15/64” n=28) stols] =@ Fvhak 1
F-10 06-046W-7400 Washer Spols ZWA 9A 3
F-11 09A007S-811H Wiper Connecting Rod glolH A4 2 1
F-12 05A045S-811H Wiper Connecting Rod Stud Sfolz A7 A 2
F-13 09A008S-811H Wiper Installing Plate sfol| HZ -3 1
F-14 09A009S-811H Wiper stol 7| 1
F-15 40-004W-1600 Washer stol3 944 1
F-16 SC-0502-2302 Screw(9/64” n=28) stol¥] i 1
F-17 GP-019553-00 Emergency Switch ul g 2914 1
F-18 09A036S-811H Stud for Wiper Stopper Sfol¥ ~AEH wh}Al 1
F-19 GP-030307-00 Rubber for Wiper Stopper Spolg AEH IF 1
F-21 40-004W-1600 Washer shA 3




Thread Trimmer Mechanism
A& ZH

G-12




SunStar

Ref. No.| Parts No. Note Name of Parts = Q’ ty |Assembly No.
G-1 12-0000-BT13 Thread Trimming Sol. Ass’y A EHeolT(z) 1Set
G-2 10S002S-306H Thread Trimming Sol. Bracket A EH o]t B 1
G-3 SC-0202-5050 Screw(3/16” n=28) A 4
G-4 SN-0101-1600 Nut(11/64” n=40) HE 5
G-5 10S005S-306H Link for G-1 A Lol 34 #A 1
G-6 10S006S-306H Screw (M4 X P0.7) AR 1
G-7 GP-016822-02 Thread Trimming Driving Link Stopper A 35 33 2R 1
G-8 10S009S-306H Thread Trimming Cam AHE A 1
G-9 SC-A308-4517 Screw(1/4” n=40) Ak 2
G-10 10S011S-306H Thread Release Notch A 537 &7 1
G-11 02014SC-4113 Screw (M4 X P0.7) AR 2
G-12 10S113S-306H Thread Trimming Shaft A = 1
G-13 10S114S-306H Thread Trimming Shaft Collar AR = ghe 2
G-14 SC-0164-2700 Screw(M5) ERR Y 3
G-15 10S017S-306H Rubber Washer for G-12 Ad & 3% 94 1
G-16 10S018S-306H Thread Trimming Driving Link Ass’y Ad FE da(z) 1Set
G-17 SC-0317-2700 Screw(15/64” n=28) Hua 1
G-18 10S022S-306H Thread Trimming Shaft Spring A" & 2xE 1
G-19 10S023S-306H Thread Trimming Cam Roller AR A 2ey 1
G-20 10S024S-306H Hinge Screw for G-19 AA A 2ge] sk 1
G-21 105026S-306H Thread Release Lever A Lx7] 4 1
G-22 PN-000233-01 Thread Release Lever Pin A 37 g 2 1
G-23 SN-0105-3400 Nut(15/64” n=28) yE 1
G-24 10-029A-120H Thread Trimming Connecting Rod A A e 1
G-25 10-220A-8577 Rod End(R) Rod End(%) 2
G-26 08069SN-9311 Nut(M5) YHE 3
G-27 GP-022418-00 Hinge Screw for G-24 A AR R st 2
G-28 10-010W-7507 Washer 9}A 1
G-29 10S135S-306H Thread Trimming Connecting Link A A7 ga 1
G-31 GP-018254-01 Thread Trimming Connecting Bar AR A 1
G-32 10S038S-306H Hinge Screw for G-31 A AAE what 1
G-33 10S062S-306H Link Stopper Screw g3 289 Wit 1
G-34 10S064S-306H Return Spring for G-31 A AAR g AxE 1
G-35 10-019S-7507 Spring Holder 2z Zo| 1
G-36 GP-021182-00 Needle Plate A5 1
G-37 01-1365-1230 Screw(11/64” n=40) A AU 4
G-38 10-141A-120H HA Needle Plate Cover(HA) A4 AN-FES 1
G-39 10-142A-120M MA Needle Plate Cover(MA) Az Av-Lukg 1
G-40 04107SC-A001 Screw A Avl A 2
G-41 10-101A-120H Fixed Mes 14 WA 1
G-42 10S046S-306H Screw(9/64” n=40) HuA 2
G-43 10-106A-120H Moving Mes T A 1
G-44 10-048A-120H Hinge Screw for G-44 = oA ghyat 1

10S049S-306H Washer(t=0.4) 5 vl oA (t04)
Go45 10S050S-306H Washer(t=0.5) = & 94 (10.5) 1

10-051W-120H Washer(t=0.6) % vl & 94 (10.6)

10-052W-120H Washer(t=0.7) % dl& 94 (10.7)
G-46 10S053S-306H Moving Mes Link R Bl 1
G-47 10S055S-306G Thread Trimming Lever "B” A4 @l "B’ 1
G-48 10S056S-306H Thread Trimming Lever Ring AHE gy g 1
G-49 GP-025469-00 Thread Trimming Lever Shaft A4 Ee & 1
G-50 10S058S-306H Thread Trimming Lever "A” A e A" 1
G-51 10S059S-306H Thread Trimming Lever Screw A4 de] 2 AL 1
G-52 SC-0543-2302 Screw(11/64” n=40) Hua 1
G-53 20S075S-306H Washer oA 1
G-54 SN-0119-1230 Nut(3/16” n=28) AR AR SE YE 1
G-55 20S075S-306H Thread Trimming Cam Washer A A Ak oA 2
G-56 10-020W-2700 Stopper Washer 289 A 4
G-57 | 10S045S-306H BL Fixed Knife(BL) TR (20 HE E) 1
G-58 | 10S047S-306H BL Moving Knife(BL) Sl z(2v] HE T8) 1
G-59 PN-000246-01 Thread Trimming Connecting Link Pin A A7 a3 1
G-60 07-011W-1230 Spring Washer 228 94 2

Note : HA—Pneumatic Heavy Material(Z 4] & &
MA—Pneumatic Medium Material (& %4
BL—Large Shuttle Hook(2#W] 4 & %§&)




X-Y Mechanism
Ly

X-Y

L




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
H-1 20-001A-120H Y-Feed Bushing(F) Y-ol4 A %4 1
H-2 20-002A-120H Y-Feed Bushing(R) Y-ol% ¥ %A 1
H-3 20-003A-1254 Y-Feed Shaft Y-ol 4 % 1
H-4 GP-028929-00 Y-Feed Arm Y-o|% ook 1
H-5 SC-A308-4517 Screw(1/4” n=40) oA 3
H-6 GP-028930-00 Y-Feed Hinge Stud Screw Y-o|% 3 A ghibat 1
H-7 GP-020622-00 Y-Sensor Film Y-AA A 1
H-8 SC-0175-1230 Screw(11/64” n=40) Ak 1
H-9 GP-013120-01 X-Feed Lever Gear X-o]4% #lu 7]o] 1
H-10 | 04S106S-306H X-Feed Block X-o]% &8 1
H-11 20-011A-1254 X-Feed Block Shaft X-ol4 £ & 1
H-12 | SC-A308-5607 Screw X-ol% 28 = FuA 1
H-13 20-013A-120H X-Sensor Film X-AA 77 3 1
H-14 | SC-0543-2302 Screw X-AA AR Frak 1
H-15 20-015A-120H X-Feed Lever Gear Shaft X-o]& d8 & 1
H-16 20-016A-120H X-Feed Lever Gear Shaft Collar X-ol% dlw % 7l 1
H-17 | SC-0178-7400 Screw(11/64” n=40) Hua 2
H-18 20-051A-12HA X-Driving Motor Ass’y X-7% 2E (%) 1Set
H-19 | 20-052A-12HA X-Drive Gear X-ol% FE 7] 1
H-20 SC-0317-2700 Screw(15/64” n=28) A 4
H-21 | SC-0296-3900 Screw(3/16” n=32) B3 F1hAH(3/16” n=32) 4
H-22 | 10-020W-2700 Washer Bz oA 4
H-23 | SC-0163-7500 Screw (M5 X L20) 2E F A (M5 X L20) 8
H-24 20-055W-120H Washer 9kA 8
H-25 20-053A-12HA Y-Driving Motor Ass’y Y-TE 2E(R) 1Set
H-26 | 20-030A-120H Y-Drive Gear Y-ol& FE 7o 1
H-27 GP-012114-02 Y-Motor Mounting Plate Y-2E B2 1
H-28 GP-020611-00 X-Sensor Base X-AA o] A 1
H-29 | 20S076S-306H X-Sensor X-AA 1
H-30 | SC-000567-00 Screw AA ol & At 4
H-31 GP-026296-00 Y-Sensor Base Y-AIA o]~ 1
H-32 | 20S076S-306H Y-Sensor Y-AlA 1
H-33 | 22027SC-9134 Scerew(M3, L=9) AA A 2
H-34 20-042A-1254 Cloth Feed Support Plate HE o]lE AA T 1
H-35 SC-0543-2302 Screw 38 ol AAW At 3
H-36 | 20-044A-1254 Cloth Feed Plate S o] &3t 1
H-37 | 20S010S-306H Hinge Stud S o] IA 2HE 2
H-38 | GP-008768-00 Feed Guide Plate deolt stol T HEH 1
H-39 | 01-136S-1230 Screw(11/64” n=40) Flo| stolE HeA FH1}AH(A) 4
H-40 | SC-0543-2302 Screw o]t slol B FHUAH(B) 2
H-41 | 40-004W-1600 Washer HA 2
H-42 | 01A143S-611H Cable Tie Aol & Elol 5
H-43 07-011W-1230 Spring Washer 2xzE 94 8
H-44 | SN-0105-3400 Nut HE 1




Feed Mechanism
HI0|E 2tA




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
I-1 GP-017560-00 Feed Bracket Jol& B 1
I-2 22-002A-1254 Lifting Lever(L) =3 #@w(a) 1
-3 22-003A-1254 Lifting Lever(R) <3 (%) 1
I-4 22-004A-1254 Lifting Lever Shaft <3 g = 1
-5 SC-0317-2700 Screw(15/64” n=28) £ ¥y F Fab 1
1-6 06-046W-7400 Washer 23 4w = 9A 1
1-7 04-009C-3710 E-Ring <8 d¥ % EY WER (X4 05) 1
-8 22-008A-1254 | [][J-20 | Upper Feed Plate(A) 4 glol FH(A) 1
I-9-1 | 22-010A-1254 Upper Feed Plate(D)(L) 4 slol= 2(D)(3}) 1
1-9-2 22-011A-1254 oo Upper Feed Plate(D)(R) 4 ol 3HD)($) 1
1-10 22-012A-1254 | [][]-20 | Feed Plate Clamp ol FU=(YAY) 1
I-11 22-013A-1254 | [J[]-22 | Feed Plate Clamp(R) Slolt 3 FA=($) 1
1-12 22-014A-1254 | []J[J-22 | Feed Plate Clamp(L) o= # F;=(H) 1
1-13 SC-0180-3800 Serew Jeolt 3 FH=Z Fg 2
I-14 01S107S-306H Washer Felt g FA=Z It %A 2
1-16 01-1366-1230 Screw 7hol = Awl Fuhak 2
1-17 GP-017333-00 Ball Support Plate = AAH 1
1-18 SC-000653-00 Screw (M6) & AAE kA (Ms) 2
1-19 22-040A-120H Ball Base 2 o] A 1
1-20 06-034A-3900 Ball - 7
1-21 SN-0116-3400 Nut(1/4” n=40) £ o]~ & YE(1/4” n=40) 1
1-22 22-076 A-12HA Cylinder A1 (CQ2D16-KR-25D) 2
1-23 22-077A-12HA Cylinder Shaft Ay = 1
-24 04-009C-3710 E-Ring(25) A" % EY W (24745) 1
1-25 06-002W-2350 Washer A 2 94 1
1-26 22A030S-306H Cylinder Knuckle Ay v 2
1-27 225035S-306H Knuckle Pin ug 3 2
1-28 05-014C-1230 E-Ring(23) e 9 By WEY(5%43) 4
-29 49A003S-811H Hose Elbow(M-5HL-4) B2 B9 (M-5HL-4) 4
1-30 05A039S-811H Air Hose(Tu-0425B) oflo] &2 (TU-0425B) 4
1-31 22-034A-1254 Lower Feed Plate 3 Fo|& 1
1-32 08035SC-4113 Screw 3 Fol= A 2
1-33 01-017W-1600 Washer 3 Floj& 3 oA 2
1-34 SC-0108-2350 Bolt(M6 X L.20) 12 E(M6XL20) 2
1-35 01-017W-1600 Washer oA 4
1-36 SC-0328-8670 Bolt(M4) 1P EE(M4) 2
1-37 AS-002919-00 Dust Plate(Ass’y) WA ol (%) 1
1-38 GP-009737-01 Dust Plate(L) w2 2ol (2) 1
1-39 GP-009738-01 Dust Plate(R) A7 ko] () 1
1-40 GP-009740-00 Bellows ez 1
I-41 GP-009739-00 Bellows Bracket W2z Bl 1
1-42 SC-0543-2302 Screw(11/64” n=40) W2z vl Fuak 2
1-43 GP-009741-00 Bellows fixed Plate(R) Wgoz 1A (%) 2
1-44 01A133S-811H Screw(M3 X L8) W2z 333 (%) At 4
1-45 02-011W-2302 Washer(M3) Weez aH3(F) A 4
1-46 GP-017558-00 Guide Block for Feed Plate clamp slo|tgt FU= slolt B 1
1-47 GP-017559-00 Cover for Feed Plate Clamp Joltg FAZ Aw 1
1-48 SC-000554-00 Screw(11/64” n=40) sl =z Aw Ita 4
1-49 225019S-306H Screw(M4X P0.7, L=12) TALA 2
1-50 01-017W-1600 Washer 9}A 2

[d-20 : A3 Folt F UL (HA-20, MA-20)

O0-22 : 228 sle|lt Fdlglg (HA-22, MA-22)




Lubrication Mechanism

g7 2

-

~
\ [N
N




SunStar

Ref. No.| Parts No. Note Name of Parts = =] Q’ ty |Assembly No.
J-1 44-0000-1230 0il Wick o9 4
J-2 44-012C-1230 0il Hose °Y 52
J-3 445007S-306H 0il Return Felt A 47 29 WE A 1
J-4 445008S-306H Arm Oil Return Felt ofrE 3HE YE 1
J-5 44S002S-306H 0il Hose for J-4 ofgtu 3AE WE 99 T 1
J-6 445024S-306H Crank Rod Lubrication Plate aya 2 F4 & 1
J-7 SC-0548-7400 Serew(3/16” n=28) At 2
J-8 44S0275-306H Crank Rod Lubrication Felt a¥a #c 4 WE 1
J-9 445032S-306H 0il Hose Holder(L) 29 2 Fol (k) 3
J-10 SC-0543-2302 Screw(11/64” n=40) A4 8
J-11 445034S-306H Balance Lubrication Plate wa s F§ 3 3
J-12 445035S-306H Balance Lubrication Felt WAL F4 YE 1
J-13 SC-0340-3710 Screw(9/64” n=40) A 3
J-14 44S5039S-306H Bed Oil Return Felt Hoy 3% WE 1
J-15 445001S-306H 0il Hose for J-18 ol 3% YE 09 F& 1
J-16 445041S-306H Oscillator Lubrication Plate 25% 7ol F4 @ 1
J-17 44S0425-306H Oscillator Lubrication Felt 2EZ Jlo] 4§ WE 1
J-18 445032S-306H Cable Holder 29 sl (K) 1
J-19 445044S-306H Shuttle Lubrication Plate HE F% % 1
J-20 44S046S-306H Shuttle Lubrication Felt(L) AE FF LE(K) 1
J-21 44-028M-8670 Shuttle Lubrication Felt(S) AE F% "E() 2
J-22 44-034R-120H Bed Oil Wick Rubber Cap T 84 18 ol 1
J-23 445052S-306H 0il Window % 2
J-24 44S053S-306H 0il Gauge 29 AolA 2
J-25 44S054S-306H 0il Window Rubber Ring % 1% 2
J-26 40-004W-1600 Washer 94 1
J-27 44S013S-306H Needle Bar Oil Wick Holder HEd F6 FA %o 1
J-28 44S024S-306H Needle Bar Crank Rod Lubrication Plate s a2d3 28 F43 1
J-29 SC-A156-4118 Serew(9/64” n=40) 7tetitel vhab 2
J-30 01A143S-811H Cable Tie Alol & Eto] 5
J-31 44S010S-306H 0il Hose Holder(B) 29 32%0|(B) 1
J-32 44S31S-306H Felt qYe 3
J-33 GP-021546-01 Hose Holder 29893 f4 527 1




= AIHZE0[ ZHAH

Table & Thread Stand
g I

EIOI

A




SunStar

Ref. No.| Parts No. Note Name of Parts = Q’ ty |Assembly No.
K-1 Table Ass'y glo] &(x) 1Set
K-2 TZ-001-1000 Table Stand Ass'y Hlol & the (2) 1Set
K-3 Table Drawer glo] & A g 1
K-4 Support Bracket for K-3 dlol & Ag w3 Bl 2
K-5 Screw Nail g At 4
K-6 90A008S-811H Accessary Case B 1
K-7 Screw g At 2
K-8 018122S-306H Hinge 317 4 2
K-9 015123S-306H Hinge Rubber A4 17 2
K-10 01S124S-306H Hinge Pin A4 A 2
K-11 SC-0104-4517 Screw(M5 X P0.8) A 2
K-12 | 01S126S-306H Bolt(M6 X [ 60) 2E 5
K-13 | 01S127S-306H Nut(M6) vE 8
K-14 | 01S128S-306H Washer 9kA 9
K-15 GP-013077-00 0il Pan 2.9 o] 1
K-16 44-0000-1230 0il Wick 29 o] £4 1
K-17 | 91-002S-3400 Screw Nail e gak 5
K-18 91-002C-7400 Oiler 29 ARE 1
K-19 90S008S-306H 0Oil Supporter 2 Y% o 1
K-20 Nail 1F B 4
K-21 GP-018702-00 Cushion Rubber F&= 1T 2
K-22 GP-022624-00 Thread Stand Ass'y Al Zol (%) 1Set
K-23 91-005A-SH51 Power Switch A 2904 1
K-24 Screw Power Switch AL 2992 2 UYA 2
K-25 GP-006544-00 Support Rubber Safety Switch bH 2912 WA aF 1




Accessories
OHMINMCI ZtAH

‘i L-15  L-16  L-17
L-9, 19




SunStar

Ref. No.| Parts No. Note Name of Parts = =] Q’ ty |Assembly No.
L-1 91-102C-1230 Driver(L) Egtol B (k) 1
L-2 91-103C-1230 Driver(S, M) E2ho] (1) 1

Ass’y
L-3 91-003C-1230 Driver(S) el (/) 1
L-4 91S004S-306H Spaner(9X10) Et RE] 1
L-5 91-011C-1230 Oiler 29 FHE 1
L-6 GP-022450-00 0il 0] 1
L-7 HA Needle(DP x17 #19) uh5(DPX17 #19) 5
L-8 MA Needle(DP X5 #16) Hh5(DP X5 #16) 5
L-9 07-224A-120H Bobbin Byl 2
L-10 91-001C-2700 L-Shaped Wrench LA #2] (2mm) 1
L-11 91-004C-2700 L-Shaped Wrench L7 @14 (2.5mm) 1
L-12 91-003C-2700 L-Shaped Wrench LA #4] (3mm) 1
L-13 91-001C-3800 L-Shaped Wrench L7 #1%] (4mm) 1
L-14 91-002C-2700 L-Shaped Wrench L7 #1%] (5mm) 1
L-15 12-0146-SC53 Fuse(1A, 30mm) FZ(1A, 30mm) 1
L-16 | 05-002C-SW65 Fuse(10A, 30mm) F2(10A, 30mm) 1
L-17 | 12-046C-SC53 Fuse(15A, 30mm) F2(15A, 30mm) 1
L-18 | 91-001C-120H Head Cover v Aw 1
L-19 075026S-306H Bobbin(Large Hook Option) Bl (2u % F4) 2

Note : HA—Pneumatic Heavy Material(&}+4]
MA—Pneumatic Medium Material (&%







SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
M-1 SSBT-0000035 Control Box Ass'y ZEE~ () 1
M-2 GP-008658-01 Box Body 1} ] 1
M-3 GP-008671-00 Front Profile Upper AMy zasd-4 1
M-4 10-016S-CPT1 Screw(M4xL12) Ay z2949-4 24 AHM4XL12) 2
M-5 GP-008672-00 Front Profile Lower Ad s z23}Y-3 1
M-6 10-016S-CPT1 Screw(M4x L12) AWy z299-3 1A M4XL12) 2
M-7 GP-008673-00 Rear Profile Upper Iy zasd-4 2
M-8 10-016S-CPT1 Screw(M4 x L12) Fuy ze2sd-4 2 A MeXL12) 4
M-9 GP-008674-00 Rear Profile Lower TR 29y -3 1
M-10 | 10-016S-CPT1 Screw(M4 X L12) ey zzsd-a TFUAH(MAXL12) 2
M-11 GP-008666-01 Upper Frame 7AEAA -4 1
M-12 | 10-004M-SW68 Serew(M3 X L5) A2AAW-4 LA AHMIXLS) 4
M-13 GP-008663-01 Lower Frame 7h2A A )-8k 1
M-14 | 10-004M-SW68 Serew (M3 X L5) H2AA N -3 ZHIAH(M3XLS) 4
M-15 GP-008662-00 Upper Cover A 7w 1
M-16 EP-000040-00 Control Box Fan FEEUXA Fan 1
M-17 SC-000392-00 Serew(M4 X L30) ZEZ4A Fan 24 UAHM4XL30) 4
M-18 | 09-041S-3701 Fan Nut(M4) Fan 1 E(M4) 4
M-19 10-004M-SW68 Serew(M3XL5) A A 3H A M3XL5) 6
M-20 GP-008667-00 Insulation Plate Ad ZHoE 3
M-21 BD-000204-00 Backplane Board WEQl BE 1
M-22 10-020M-SW66 Screw (M3 x L12) Backplane Board T4 A (Set)(M3xL12) 18
M-23 GP-008659-01 Rear Cover A 1
M-24 10-004M-SW68 Screw (M3 X L5) Fo AW 1 AH(M3XL5) 6
M-25 | EP-000039-00 SMPS SMPS 1
M-26 | GP-008701-01 SMPS Bracket SMPS H 1
M-27 | 10-002S-SW66 Screw(M3 X L8) SMPS 74} AH(Set) (M3XL8) 5
M-28 | BD-000203-00 DDC Board DDC HE 1
M-29 | 10-002S-SW66 Screw(M3 X L8) DDC HE 74hAH(Set) (M3XL8) 6
M-30 | BD-000205-00 Digital Board UAg ®mT 1
M-31 GP-008668-01 Digital Board Bracket tAe BT B 1
M-32 | GP-007198-00 SMD FET Ragiator Sheet A" BE SMD FET WA E 1
M-33 | 10-002S-SW66 Screw(M3 X L8) UAe BT 1A T4 UA(Set)(MIXLS) | 4
M-34 | BD-000207-00 Step Board 28 HE 1
M-35 GP-006318-00 Step Board Radiator 28 HE Wi 1
M-36 | GP-007197-00 SMD FET Ragiator SMD FET %4 1
M-37 10-004M-SW68 Screw(M3xL5) SMD FET 4% 24uUA (Set)(M3XL5) 1
M-38 EP-000041-00 Step Board Fan 2BB T Fan 2
M-39 01-017C-DU33 Screw (M4 x L.25) ~8lHE Fan 14 UAHM4XL25) 4







SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
M-40 | GP-010656-00 Step Board Stud(A) 28 BT ZE]E(A)(3-5-5) 5
M-41 | GP-007198-00 SMD FET Radiator Sheet 28 BT SMD FET %A E 2
M-42 | 10-012M-PT10 Step Board Stud(B) 28 BT ~E T (B)(3-5-15) 5
M-43 GP-007196-00 Step Board FET Radiator Step Board FET %< % 2
M-44 07-004S-SM5S Screw (M4 xL10) Step Board FET #943h IAUA (Set)(M4xL10) | 4
M-45 | GP-007199-00 FET Radiator Sheet A FET WA E A 1
M-46 | GP-007201-00 FET Radiator Sheet B FET WYX E B 1
M-47 | 07-005S-SM5S Screw(M3 X L10) FET 244k (Set)(M3XL10) 11
M-48 GP-008669-01 Step Board Bracket 28 BT B 1
M-49 | 10-004M-SW68 Serew(M3 X L5) 28 BE 3L (M3XL5) 5
M-50 | BD-000206-00 Main Board FZHT 1
M-51 GP-007203-00 Main Board Radiator FZHT Wy 1
M-52 10-012M-PT10 Main Board Stud FZHT AF E(3-5-15) 3
M-53 01-0035-2070 Screw (M4 x L16) HelAho] 9. & T UAH(Set) (M4 XL16) 1
M-54 | 10-003M-PT10 Screw(M4 X L10) IPM 23 AH(Set) (M4 X L10) 2
M-55 GP-008670-01 Main Board Bracket FZRT B 1
M-56 | 10-002S-SW66 Serew(M3 X L8) FZHT 1A (Set) (M3XL8) 4
M-57 | 07-004S-SM5S Serew(M4 X L10) zm Ay A4 (Set) (M4XL10) 1
M-58 GP-008660-00 Cable Cover Aol & A 1
M-59 | 10-003M-PT01 Secrew (M4 X L8) Aol & 7Au ZHUAH(M4XLY) 4
M-60 GP-007711-00 Digital Board Sticker YA 2 AEHA 1
M-61 GP-007712-00 Step Board Sticker 28 BT A€ 1
M-62 GP-007713-00 Main Board Sticker F% 5T 2EA 1
M-63 09-023C-SC53 QC Passed Sticker QC Passed ~€|# 1
M-64 | GP-010843-00 Voltage Sticker AsHAkF 2EA 1
M-65 | 04-004S-AU10 Caution Sticker A AL 2€A 1
M-66 | CA-00342-00 SMPS Connecting Cablel SMPS o7 Alo| &£1(44) 1
M-67 CA-00343-00 SMPS Connecting Cable2 SMPS 74 Alo|&2(£H) 1
M-68 | CA-00351-00 Jumper Cable T3k Ao Aol 1
M-69 04-001C-SE50 Screw(ST5XL16) ZEZux 3HUYAHA) 4
M-70 | 01-001M-PT01 Secrew (M6 X L45) ZEZH~ 14UA(B) 4
M-71 | 01-003S-SW66 Spring Washer(M6) 2z 94 4
M-72 | 01-004S-SW66 Washer(Ms) 3 94 4
M-73 91-001C-BT10 Urethane Washer Sdlg oA 4
M-74 | 01-001S-NET1 Serew(M3 X L6) B B 144 6
M-75 GP-012617-00 Board Bracket Handle BE HIPl &3] 3
M-76 | 10-073S-3701 Serew(M3 X L10) B Bep) E3be] 1A A 6
M-77 | GP-011488-00 Brand Sticker A% 2€A 1




&
R
c
(4]
<
&)
0]
=
=
c
D)
c
Re)
r—)
4y}
| -
(b}
(e}
O

_ \)
)

e BOF

QHHO0IME A

Back




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
N-1 GP-011454-00 Membrane Switch HEgel 294 1
N-2 GP-011450-00 Front Cover A A 1
N-3 BD-000217-00 O/P Board 0/P RE 1
N-4 CA-000344-00 Operation Cable Z24% 44 Aol 1
N-5 11-002S-5050 Fixing Screw For O/P Board 0/P RE 1HYA(ST3XL8) 4
N-6 BD-000216-00 * CF Card Board CF CARD ®2E 1
N-7 CA-000395-00 CF Card Power Cable CF CARD A Alol& 1
N-8 CA-000396-00 CF Card Cable CF CARD £4197 Alo]& 1
N-9 11-002S5-5050 * Fixing Screw For CF Card Board CF CARD RE 1 YA(ST3XL8) 2
N-10 | 15-026M-1000 Cable Tie Alel & Elo] dinch 2
N-11 GP-011452-01 CF Card Cover CF CARD #AH 1
N-12 GP-011451-00 Rear Cover Ay 1
N-13 11-002S-5050 Fixing Screw For Rear Cove oA T UGA(ST3XLS) 4
N-14 GP-011455-00 Stand For OP Box OP Box &HlE 1
N-15 SC-000410-00 Fixing Screw For OP Box OP Box A WAHM4X12) 2
N-16 SC-000411-00 Fixing Screw For OP Box Stand OP Box 2" E 1A UA(ST4xL16) 4




Pedal Mechanism
HE 24




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
0-1 12-012A-PT11 Foot Switeh Ass'y a4 (z) 1Set
0-2 11-001A-PT10 Base Foot Switch BRIE RPN 1
0-3 11-1000-PT11 One Step Stroke 15wk 297 1
0-4 11-2000-PT11 Two Step Stroke 2tk uhgk A 9% 1
0-5 08-015C-3701 Clamp Cable Aol & Fol 2
0-6 09-031S-3701 Screw Clamping Cable Ass'y(M4X0.7 L=8) Aol g ol 2UAH(2) 1
0-7 11-001S-PT10 Ending Bushing g 24 1
0-8 11-003A-PT10 Cover Foot Switch 4 A wlelx Aw 1
0-9 07-004S-SM5S Screw Ass'y for “A” Foot Switch Cover(M4X0.7 L=8) 4 g oA Aw zghH(z) "A” 2
0-10 10-028S-SC53 Screw Ass'y for “B” Foot Switch Cover(M3X0.5 L=8) 44 A wol~ AW 29y (z) "B 2
0-11 11-002M-PT10 Sponge 2E7] 2




Cable Unit
HOIE A

o A =
® P @

& &
X g &




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
P-1 02-001B-BT01 Operator Cable ZAHE Ao & 1
P-2 02-008B-BT01 Step Motor Drive Signal Cable 28] ZE| F§ AT A& 1
P-3 02-0028-BT01 Foot Switch Input Cable T 2904 4 Aole 1
P-4 02-011B-BT01 Solenoid Power Cable £dlolT AY Aol 1
P-5 22-151A-12HA X Axis Step Motor Cable X & 28 2 9 Aoy 1
P-6 02-013B-BT01 Step Motor Power Cable 28 BE] A4 Aol & 1
P-7 02-009B-BTO01 Servo Motor Drive Signal Cable AR HE FEAZ 1

11-034C-12HA Wiper Solenoid Cable Sholz] kol Aol Y 1
P-8 02-005B-BT01 Presser Foot Solenoid Cable P23 £d kot AolE 1

02-030A-120H Thread Trimming Solenoid Cable A & ot Aol 1
P-9 02-012B-BT01 Servo Motor Power Cable AR ZE AY Aok 1
P-10 02-027A-120H Sensor Input Cable AA QE Aol & 1
P-12 02-010B-BT01 Servo Motor Auxiliary Cable AR RE BZ AoE 1
P-14 02-014B-BT01 Cooling Fan Cable W7k Aol & 1
P-15 22-153A-12HA Y Axis Step Motor Cable Y % 28 2¥ 29 Ao & 1
P-16 02-0048-BT01 Encoder Input Cable dzy 4 Aol e 1




2

0llof AIOf

&
R
c
Q]
<
O
(O
=
o
=
-
-
o
@)
=
<<

SPS/D-B1254[ ]A-20




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.

Q-1 49-001A-12HA Quick Coupling(PY0400) % AgY 2

Q-2 05A039S-811H Air Hose ($4) oo} &2 — 1.5mm
Q-3 22A201S-811H Hose Lable(S3L) F2ahHl (S3F) 2

Q-4 22A201S-811H Hose Label(S4R) S22H4 (S4F) 2

Q-5 49-002A-12HA Solenoid Valve Asm £d ot WH(Z) 1Set

Q-6 49A0185-811H Screw(M4, L=35) TAYA 4

Q-7 05A052S-811H Air Hose oo Z 0.5 600mm
Q-8 49-004A-12HA Elbow Union AR fUAd PLO6-02 1

Q-9 49A007S-811H Air Pressure Switch a4 A9 1

Q-10 49A006S-811H Filter Regulator el # @0l g 1

Q-11 49A028S-811H Screw(M5XP0.8) 1=0 IAYA 2

Q-12 10-010W-7507 Washer 94 2

Q-13 49A009S-811H Nut(M5x908 H=35) YEe 4

Q-14 49A005S-811H Finger Valve U7 W 1

Q-15 49A004S-811H Quick Joint Plug % z9E ZH1 2 1

Q-16 01A148S-811H Cable Tie Alo] & Efo] 5

Q-17 49-016A-12HA Pneumatic I/0 Cable 3 929 Aol ¥ DES-023 1

Q-18 49-015A-12HA Bracket of Finger Value g7 win w3y 2

Q-19 49-013S-5030 Screw (M4XP0.7, L=23) g7 WH 3ZYak 2

Q-20 18015SW-3111 Washer A7 We 1AL oA 2

Q-21 GP-000915-01 Regulator Bracket gl Fdlo]e] B 1

Q-22 49A018S5-811H Taper Screw gl Fdlo]e] HeHl 3R YA 2




=
R
c
©
<
O
(O
=
o
=
-
c
©)
@)
=
<<

2

OOt AIOd

-22

SPS/B-B1254[ ]A

b
o d

SPS/B-B1254[ ]A-20-TH

~

T

SPS/B-B1254[ ]A-22




SunStar

Ref. No.| Parts No. Note Name of Parts = A Q’ ty |Assembly No.
R-1 22A046S-306H Solenoid Valve £d|olE WA 2
R-2 49A019S-811H Manifold Block WUy 29 1
R-3 49A020S-811H Silencer %87 2
R-4 49A021S-811H Plug B Z91B 3

[JA-22
R-5 49A015S-811H Hose Nipple 32US 4
R-6 49A014S-811H Half Union T U 1
R-7 90S021S-306H Serew (M3 X L30) TAYA 2
R-8 49-016A-12HA Pneumatic I/0 Cable T4 4 Aols 1
R-9 22A046S-306H Solenoid Valve Sdxol Wy 2
R-10 | 49A019S-811H Manifold Block WUy 29 1
R-11 49A020S-811H Silencer %87 2
R-12 | 49A021S-811H Plug B Z91B 3
R-13 | 49A015S-811H Hose Nipple 2 3
[JA-20-TH
R-14 49-008A-106L Half Union 4T U 1
R-15 09-004S-5030 Plug Bolt Ze1 2E 1
R-16 | 90S021S-306H Serew(M3 X L30) AR 2
R-17 49-016A-12HA Pneumatic I/0 Cable T 49 Aols 1
R-18 49A016S-811H Quick Coupling 4 Agd 2
R-19 05A039S-811H Air Hose oo}z s 2
R-20 | 22A201S-811H Air Hose Tube olejss FH 2
R-21 22A046S-306H Solenoid Valve Sdolt WH 3
R-22 50A048S-811H Manifold Block WU Y £ 1
R-23 | 49A020S-811H Silencer 287 2
R-24 | 49A021S-811H Plug B Z81B 3
R-25 49A015S-811H | [JA-22-TH | Hose Nipple IS 5
R-26 | 49-008A-106L Half Union Fz fUe 1
R-27 | 09-004S-5030 Plug Bolt Z91 %E 1
R-28 | 90S21S-306H Serew(M3 X L30) TAUA 2
R-29 49-016A-12HA Pneumatic I/0 Cable 4 49 Aols 1
Note: [JA-22— FH4] B8 =Fu
OA-20-TH— F ¢4 A8 =54 sld 294X
dA-22-TH—FH4 288 =74 Sl2 2923



)

Ref. No.| Parts No. Note Name of Parts = | Q’ ty |Assembly No.
S-1 09-002A-5030 Upper Thread Holding Pin Cylinder(Ass’y) Ao 7 Ay (z) 1(=x)
S-2 62-001A-12HA Upper Thread Holding Pin Cylinder Bracket A de] 3 Ay Hepl 1
S-3 07016SC-4113 Screw A 7te] A ARy vl 2t 2
S-4 18014SW-3115 Spring Washer QAgol A A=Y mepl A 2z 94 | 2
S-5 18015CW-3111 Washer A7l A A vl 1A F oA 2
S-6 09-003C-5030 Upper Thread Holding Pin Cylinder Knuckle Azl ¥ A7y v 1
S-7 62-007G-12HA Upper Thread Holding Pin Cylinder Knuckle Cap Aol A AdY WE A 1
S-8 49A003S-811H Hose Elbow T2 dug 1
S-9 49A001S-811H Air Tube ofle] &u 1
S-10 01-070M-12HA Upper Thread Holding Divice Sticker A YA 2€A 1




Option Parts
SN T

Ref. No.| Parts No. Note Name of Parts = | Q’ ty |Assembly No.
T-1 22-036A-1254 Velero Feed Plate Option(Ass’y) Wagg doled F4(2) 1Set
T-1-1 22-037A-1254 Velero Upper Feed Plate-U Adlolc(Mazg) | 1
T-1-2 22-038A-1254 Velero Upper Feed Plate-L Adolc(Mazg) T 1 B

T-1-3 | 22-039A-1254 Velcro Lower Feed Plate solo| e (WA g) 1




Exclusive Parts for SPS/B-B1263
SPS/B-B1263 ME8E &t

Ref. No.| Parts No. Note Name of Parts = Q’ ty |Assembly No.
U-1 22-008A-1263 0O-20 | Upper Feed Plate(Y1) 4 glolE 3 (Y1) 1
U-2 22-009A-1263 00O-22 | Upper Feed Plate-L(Y1) 4 glole -2 (Y1) 1
U-3 22-010A-1263 0O-22 | Upper Feed Plate-R(Y1) 4 slojT - (Y1) 1
U-4 22-032A-1263 Lower Feed Plate(HA-20) & ot 3 1
U-5 01-051M-1263 HA-20 Model Sticker(HA-20) 2 2ElA - FEE(YAY = 3Y) 1
U-6 01-052M-1263 MA-20 | Model Sticker(MA-20) Y 27 - dubE(YAY =57) 1
U-7 01-053M-1263 HA-22 | Model Sticker(HA-22) 2 2EF - FTEL(RIY p329) 1
U-8 01-054M-1263 MA-22 | Model Sticker(MA-22) 2d 2E|A - Qb (Hey w2 1

Note : [J[J-20 : Monolithic Feed Frame(Q |3 = 34)
[OO-22 : Seperately Driven Feed Frame(&2 3 =34
HA : Heavy Material(¥%&)
MA : Medium Material(Q4F&)



Feed Plate List
oI0|=& ZHA|

© Standard Type (DI=AI)

SPS/B-B12[ ][] HA-20, MA-20 SPS/B-B12[ ][] HA-22, MA-22
AN v S Sy — D Q{}—éﬂ—#e#—@
13 0 I
= -
Upper ]
Feed E $ a $
Plate
(At =) |
. 90— ) o—-—0—| 9 -—9
' 0.7 0.7
Depth of knurling : 0.7 (3% & 7t2 Zo|) Depth of knurling : 0.7 (5% E& 7t3 Zo])
B1254 22-008A-1254 B1254 | 22-010A-1254, 22-011A-1254
B1263 22-008A-1263 Tea (17H) B1263 | 22-000A-1263, 22-010A-1263 Tea (17H)
LI
S
o § 3
e
Lower juges
Feed _$ 23
Plate
(ol &
k with knurling (& d& 743) /
B1254 22-034A-1254
B1263 22-032A-1263 Tea (17H)
© Option Type for Bartacking Job (HIE] ZQi= MEH AKQY)
Option E (ZM E) Option F (&M F) Option G (&M G)
E F L G
Upper
Feed : ©
Plate < | | ) | D K
(Abm =) 19 0.5 43 0.7 23 0 0.7
Depth of knurling : 0.5 Depth of knurling : 0.7 Depth of knurling : 0.7
(5t 93 713 Zo| : 05) (5t 43 713 Zo| : 0.7) (5t 93 713 2ol : 0.7)
22-044A-1254 : 1ea (17H) 22-047A-1254 : 1ea (17H) 22-050A-1254 : 1ea (17H)
22-045A-1254 : 1ea (17H) 22-048A-1254 : 1ea (17H) 22-051A-1254 : 1ea (17H)
~ ~ knuring depth : 05
Ao g2l 713 210l 1 05
Lower
Feed :: S
Plate E@ _!
5l € u} I I
(otT| =1 L 23.2 [,“;J
22-046A-1254 : 1ea (17H) 22-049A-1254 : 1ea (17H) 22-052A-1254 : 1ea (17H)




©® Special Option Type for Label Attaching 2t 822 E%

M

B A

of

(=}

)

HA-22, MA-22

Label option for Separately Driven Feed Frame
(EYg g4 - 2 2ald U= F2Y)

$obed )

Upper
Feed
Plate
(Arm = m) N 4
0.
Depth of knurling : 0.7 (5 d& 7}2 Zo|)
Label Size (2} 37])
Sewing Area (|8 H)
Order Made Parts (F2
FUTEEIA
g
=m
o
g Bo
Lower £
Feed N 83
ee ~ - =
Plate o:'a
(ol &mh A-2.4

L with knuring (& d2l 7}3)

Order Made Parts (F2 AdA




	CONTENTS
	A Arm, Bed & Machine Body
	B Upper Shaft Mechanism
	C Lower Shaft Mechanism
	D Presser Foot Mechanism
	E Thread Release & Thread Tension
	F Wiper Mechanism
	G Thread Trimmer
	H X-Y Mechanism
	I Feed Mechanism
	J Lubrication Mechanism
	K Table & Thread Stand
	L Accessories
	M Control Box Mechanism
	N Operation Unit Mechanism
	O Pedal Mechanism
	P Cable Unit
	Air Co
	Q Air Control
	R Air Control
	S Upper Thread Holding Device (Option)
	T Option Parts
	U Exclusive Parts for SPS/B-B1263
	V Feed Plate List



